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Date: 2022-05-27 Pagel/6

Applicant: YUYAO TIANRUN SAFETY BELT CO.,LTD

Address: Zhaojiayuan Road NO,1 Xiaodong Industrial zone,YuYao City,ZheJiang,China

The following sample(s) was/were submitted and identified on behalf of applicant

Sample(s) name:

Sample(s) model No.:
Sample(s) Q'ty :
Sample(s) Batch No.:
Sample(s) description:
Manufacture :
Sample(s) arrive date:

Test period :

Black four-stripe 38mm /Black four-stripe 25mm /Gray four-stripe
38mm /Gray four-stripe 25mm /Black seven -stripe 38mm /Black

two-stripe 25mm /Gray seven-stripe 38mm /Gray two-stripe 25mm

Yuyao Tianrun webbing co., Ltd/Shaoxing Secure New Material Co., Ltd
2022-05-26

2022-05-26~2022-05-27
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Test summary:
Y | Testing )
Items Sample number Testing items Standard Conclusion
method
1# Black four-stripe 38mm
2# Black four-stripe 25mm
3# Gray four-stripe 38mm
1 4# Gray four-stripe 25mm Migration of EN71-3:2019 | EN71-3:2019
5# Black seven -stripe 38mm certain elements +A1:2021 +A1:2021

6# Black two-stripe 25mm

T# Gray seven-stripe 38mm

8# Gray two-stripe 25mm

T |™W |0 |0 |0 |0 |0 |TO

Conclusion: P: Pass; F: Fail; N: Not applicable;

g
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Test result
1. Migration of certain elements
Test method : EN71-3:2019+A1:2021, Analyzed by ICP-OES, IC-ICP-MS&GC-MS
Test Result(mg/kg) Limited Il MDL
Test Item(s)
1# 24 3 A# (mg/kg) | (mg/kg)
Soluble Arsenic (As) N.D N.D N.D N.D 47 10
Soluble Barium (Ba) N.D N.D N.D N.D 18750 50
Soluble Cadmium (Cd) N.D N.D N.D N.D 17 10
Soluble Chromium(lIl) (Cr Il N.D N.D N.D N.D 460 10
Soluble Mercury (HQ) N.D N.D N.D N.D 94 10
Soluble Lead (Pb) N.D N.D N.D N.D 23 10
Soluble Antimony (Sb) N.D N.D N.D N.D 560 10
Soluble Selenium (Se) N.D N.D N.D N.D 460 10
Soluble Aluminum (Al N.D N.D N.D N.D 28130 100
Soluble Bpron (B) N.D N.D N.D N.D 15000 50
Soluble Cobalt (Co) N.D N.D N.D N.D 130 10
Soluble Copper (Cu) N.D N.D N.D N.D 7700 50
Soluble Manganese (Mn) N.D N.D N.D N.D 15000 50
Soluble Nickel (Ni) N.D N.D N.D N.D 930 10
Soluble Zinc (Zn) N.D N.D N.D N.D 46000 100
Soluble Strontium (Sr) N.D N.D N.D N.D 56000 100
Organic Tin N.D N.D N.D N.D 12 6
Soluble Chromium(VI) (Cr VI) N.D N.D N.D N.D 0.053 0.053
Soluble Tin (Sn) N.D N.D N.D N.D 180000 4.5
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Report No : EQ022051009C Date: 2022-05-27 Page4d /6
Test Result(mg/kg) Limited Il MDL
Test Item(s)
5# 61 T# 8# (mg/kg) | (mg/kg)

Soluble Arsenic (As) N.D N.D N.D N.D 47 10
Soluble Barium (Ba) N.D N.D N.D N.D 18750 50
Soluble Cadmium (Cd) N.D N.D N.D N.D 17 10
Soluble Chromium(lIl) (Cr ) N.D N.D N.D N.D 460 10
Soluble Mercury (HQ) N.D N.D N.D N.D 94 10
Soluble Lead (Pb) N.D N.D N.D N.D 23 10

Soluble Antimony (Sb) N.D N.D N.D N.D 560 10
Soluble Selenium (Se) N.D N.D N.D N.D 460 10
Soluble Aluminum (Al N.D N.D N.D N.D 28130 100
Soluble Bpron (B) N.D N.D N.D N.D 15000 50

Soluble Cobalt (Co) N.D N.D N.D N.D 130 10
Soluble Copper (Cu) N.D N.D N.D N.D 7700 50
Soluble Manganese (Mn) N.D N.D N.D N.D 15000 50
Soluble Nickel (Ni) N.D N.D N.D N.D 930 10

Soluble Zinc (Zn) N.D N.D N.D N.D 46000 100

Soluble Strontium (Sr) N.D N.D N.D N.D 56000 100
Organic Tin N.D N.D N.D N.D 12 6

Soluble Chromium(VI) (Cr VI) N.D N.D N.D N.D 0.053 0.053
Soluble Tin (Sn) N.D N.D N.D N.D 180000 4.5

Remark: (1) N.D= less than MDL
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Sample Pictures:
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eqo EQO022051009C eqo EQO22051009C

eqc EQO22051009C eqo EQO22051009C

of

Eqo Testing and Certification Co., Ltd. No. 23, Luxi Road, Lujia, Kunshan, Jiangsu, China Tel: +86 512-57878076
{ZRHEMIAER FRA S IHE BT REFIE 235 www.eqots.com


http://www.eqots.com

N s
S % R
flacurxs CNAS =
LT
Test report
Report No : EQ022051009C Date: 2022-05-27 Page6/6

eqo EQO22051009C eqo EQO22051009C
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The lab is only responsible for the test result of sample in the picture

This report without authorized signature and testing stamp is unlawful. Unless otherwise statement, the results shown in this test report refer

to only to the sample(s) tested. This report shall not be reproduced except in full, without written approval of laboratory.
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----- End of report ----
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